LEAD & COPPER

Contaminant MCLG MCL 90th Unit
Percentile = Measurement
Lead 0 AL=15 3.8 ppb
Copper 1.3 AL=1.3 0.10 mg/1

Lead AL Exceeded: NO
Lead Samples > AL: 1

Copper AL Exceeded: NO
Copper Samples >AL: 0

Typical Source of Contamination for Lead & Copper: Corrosion of household plumb-
ing systems; Erosion of natural deposits

Lead Contaminants

If present, elevated levels of lead can cause serious health problems, espe-
cially for pregnant women and young children. Lead in drinking water is
primarily from materials and components associated with service lines and
home plumbing. The Town of Woodstock is responsible for providing
high quality drinking water, but cannot control the variety of materials used
in the plumbing components. When your water has been sitting for several
hours, you can minimize the potential for lead exposure by flushing your
tap for 30 seconds to 2 minutes before using water for drinking or cooking.
If you are concerned about lead in your water, you may wish to have your
water tested. Information on the lead in drinking water, testing methods,
and steps you can take to minimize exposure is available from the Safe
Drinking Water Hotline or at http:/ /www.epa.gov/safewatet/lead.

We constantly monitor for various contaminants in the water
supply to meet all regulatory requirements. The tables list only
those contaminants that had some level of detection. Many
other contaminants have been analyzed but were not present or
were below the detection limits of lab equipment. Maximum
Contaminant Levels (MCLs) are set at very stringent levels by
the US Environmental Protection Agency (EPA). In developing
the standards, EPA assumes that the average adult drinks 2 liters
of water each day throughout a 70-year life span. EPA generally
sets MCLs at levels that will result in no adverse health effects
for some contaminants or a one-in-ten-thousand to one-in-a-
million chance of having the described health effect for other
contaminants.

EEEEEEEEEEEEEEEEEEEEEEN
Questions?
Contact our staff:

Daniel Bailey

Chief Operator
dan bailey@townofwoodstockva.gov

James Didawick
Superintendent of Public

Works
james.didawick@townofwoodstockva.gov

SOURCES & TREATMENT OF

YOUR DRINKING WATER

The Source - The North Fork of the Shenandoah

Your drinking water is surface water obtained from the North Fork of the
Shenandoah River (all the more reason to protect itl!). The raw water intake
consists of three 16-inch ductile iron pipes. Raw water must pass through a
vertical traveling screen powered by a 1-hp electrical motor. The screen
travels at a speed of 10 fpm and is cleaned by high-pressure water jets capable
of delivering a wash water flow of 59 gpm at 80 psi.

Raw water flows by gravity into a 61,037 gallon (20’x24’x17°) concrete wet
well and is delivered to the water treatment plant by one 100hp, 1400gpm at
225 feet TDH water-lubricated vertical turbine pump and two 60 hp, 700 gpm
at 225 feet TDH water-lubricated vertical turbine pumps located in the raw
water pump station. The raw flow is continuously monitored by an indicat-
ing, recording and totalizing flow meter.

Water is distributed throughout the community by four high-service pumps,
two storage tanks and distribution piping consisting of 12-inch, 8-inch, 6-inch
and 4-inch pipe.

All water supplied to the Town undergoes treatment at the Woodstock Water
Treatment Plant prior to distribution. Treatment consists of chemical addi-
tion, coagulation, flocculation, sedimentation, and filtration to remove turbidi-
ty; chlorination to disinfect the water; and fluoridation to aid in reducing
tooth decay.

Chemical Addition: Provisions are made for the addition of polyaluminum
hydrochlorosulfate  (PAC), potassium permanganate, powdered activated
carbon, chlorine and fluoride.

The Virginia Department of Health has established a design capacity for the
Woodstock Water Treatment Plant. The design basis is 2.016 million gallons
per day.

Source Water Assessment

A source water assessment for the Town of Woodstock was completed by the
Virginia Department of Health (VDH) on September 4, 2002. This assess-
ment determined that the Town’s raw water source, the North Fork of the
Shenandoah River, may be susceptible to contamination because it is surface
water exposed to a wide array of contaminants at varying concentrations.
Changing hydrologic, hydraulic and atmospheric conditions promote migra-
tion of contaminants from land use activities of concern within the assess-
ment area. More specific information may be obtained by contacting the water
system representative referenced within this report.

Violation Information

Water Quality:

We were in full compliance with all water quality monitoting, and no
violations occurred during the calendar year 2017.

A PROJECT IN THE PIPELINE...

Water Treatment Plant Upgrade Project
Fiscal Year 2018

The Town continues to identify important improvements that will be made
to its infrastructure system in order to keep our drinking water safe. As part
of the approved FY 2016-2022 Capital Improvement Plan, Fiscal Year 2018
will see the completion of the upgrade of the Water Treatment Plant.

The improvements that are necessary include the way the Town manages
solids (that enter the treatment process from the source water—essentially,
river mud), reduction of trihalomethanes (a byproduct of disinfection), a
replacement of filter media (which is original to the construction of the
treatment plant), and the elimination of the potential for microbial pathogen
presence.

Proactive Investments & Necessary Upgrades Include:

® FILTRATION—New filter media, a filter media cleaning
system, and new filter operating tables
ENHANCED DISINFECTION—Ultraviolet Light
Disinfection
SOLIDS MANAGEMENT—Solids processing improve-
ments including sludge collectors, equalization tanks, sewer
force main construction (no hauling of sludge)

TECHNOLOGICAL—Improvements made to the com-
puter operating system while maintaining physical system
overrides

Project funding is from the Virginia Department of Health Revolving Loan
Program, whereby the Town received a low interest rate loan.

The project has been designed by engineers who are experts in the field of
Water Treatment and has been approved by the Virginia Department of
Health. Project construction bidding occurred in the Spring of 2017 and
construction is scheduled for substantial completion by the summer of 2018.

The Town of Woodstock prepared this Drinking Water Quality Report with the
assistance and approval of the Virginia Department of Health (VDH).

Award-Winning Facility!

VRWA Water Operators of the Year (3)
VRWA Water Office Worker of the Year
VRWA Annual Drinking Water Quality Reporting
VDH Excellence in Clarification, Filtration, Backwash (Gold)
VDH Fluoridation Award

WOODSTOCK

PUBLIC
WLIRKS

2017 ANNUAL
DRINKING
WATER
QUALITY
REPORT

Town of Woodstock
Water Treatment Plant
135 North Main Street

Woodstock, Vitginia 22664
Chief Operator Daniel Bailey
Phone: 540-459-5513
Fax: 540-459-4201
www.townofwoodstockva.gov



GENERAL INFORMATION

This Annual Drinking Water Quality Report for calendar year 2017 is
designed to provide you with valuable information about your drinking
water quality. The Town of Woodstock is committed to providing you
with a safe and dependable supply of drinking water, and we want you
to understand the efforts we make to protect your water supply. It is
important for you to know that the quality of your drinking water
meets all state and federal requirements administered by the
Virginia Department of Health (VDH). We are pleased to provide
to you this report under the requirements of VDH. If you have further
questions about this report, want additional information about any
aspect of your drinking watet, or want to know how to patticipate in
decisions that may affect the quality of your drinking water, please
contact:

Daniel Bailey, Chief Operator

Woodstock Water Treatment Plant - (540) 459-5513

As water travels over the surface of the land or through the ground, it